

## Renal Dose Adjustment Guidelines for Antimicrobials

### CRRT Dosing Recommendations

#### **CRRT Background:**

- When a patient is initiated on CRRT, antimicrobial therapy often requires adjustment to ensure adequate drug concentrations are achieved.
- **CVVHD** removes solutes (including drugs) via diffusion. An electrolyte solution (dialysate) runs countercurrent to the patient's blood flow which creates a concentration gradient, driving the removal of solutes.
  - Drug removal is impacted by protein binding (e.g. highly protein bound drugs will be minimally removed) and rate of dialysate flow (increased removal with higher flow rates).
  - Drugs that are renally cleared or removed by hemodialysis are likely to be impacted by CVVHD.
- **CVVH** removes solutes (including drugs) via convection. Convection is a transport mechanism that is accomplished by using a high-permeability membrane to generate a large ultrafiltrate volume. Along with the ultrafiltrate, plasma water and certain solutes are forced across the membrane.

#### **Important Considerations:**

- In patients with renal failure, the time to achievement of steady-state is increased for renally-eliminated agents. Additionally, patients on CRRT frequently have an increased volume of distribution. Therefore, **a loading dose should be utilized if not initiating therapy at the full dose.**
- Patients undergoing CRRT may be predisposed to changes in pharmaceutical agents' volume of distributions (Vd). When agents with relatively large therapeutic windows (e.g. beta-lactams) and low levels of toxicity are utilized in critically ill patients, it may be prudent to err on the side of more aggressive dosing to account for any increases in (Vd).
- While on CRRT, patients' residual renal function may continue to change. Improvements or reductions in residual renal function may warrant a change in dosing strategy. Residual renal function should be evaluated on a daily basis when making CRRT dosing plans.
- Monitor patients for interruption of CRRT (e.g. clotting) or changing filtration rates. When CRRT is off, dose as hemodialysis patients or based on any residual renal function.
- **The recommendations below should be used as a guide** to aid in antibiotic dosing while on CRRT. Dosing regimens should be tailored based on presumed source of infection, MIC data (when available), and residual renal function. When a dosing range is indicated in the tables below (e.g., ampicillin/sulbactam 1.5-3 g q6-8h), a more aggressive dose should be selected for severe infections.
- Pharmacists should document final dosing recommendations and any necessary rationale using the preformatted note available in One Chart.

#### **The following anti-infectives do NOT require dose adjustment during CRRT:**

- |   |  |
|---|--|
| <ul style="list-style-type: none"><li>• Amphotericin</li><li>• Azithromycin</li><li>• Ceftriaxone</li><li>• Clindamycin</li><li>• Doxycycline</li><li>• Linezolid</li></ul> | <ul style="list-style-type: none"><li>• Metronidazole</li><li>• Micafungin</li><li>• Oxacillin</li><li>• Rifampin</li><li>• Tigecycline</li><li>• Voriconazole</li></ul> |
|---|--|

**Table 1. CVVHD Dosing Recommendations**

Drug	Loading Dose for CRRT	Standard Anephric Dose	Dose by CVVHD Dialysate Flow Rate			Ref.
			1 L/h	2 L/h	3-4 L/h	
Aminoglycosides			Provide loading dose then dose per TDM; patients may require repeat dosing q24h at flow rates >1 L/h			
Amikacin	10 mg/kg	Provide loading dose then dose per TDM				1, 2
Gentamicin	3 mg/kg					
Tobramycin	3 mg/kg					
Acyclovir <sup>a</sup>	NA	2.5-5 mg/kg q24h	5-7.5 mg/kg q24h	5-10 mg/kg q24h	5-10 mg/kg q12h <sup>b</sup>	1, 2
Ampicillin/sulbactam	3 g	1.5-3 g q24h	1.5-3g q8h	1.5-3g q6-8h <sup>b</sup>	1.5-3g q6h <sup>b</sup>	1, 2
Aztreonam	2 g	1-2 g q24h	1 g q8h or 2 g q12h	1g q8h or 2 g q12h	2 g q8h <sup>b</sup>	1
Cefazolin	2 g	1-2 g q24h	1 g q8h or 2 g q12h	1 g q8h or 2 g q12h	2 g q8h <sup>b</sup>	1
Cefepime (Standard dose)	2 g	1 g q24h	1 g q8h	1 g q6h	2 g q8h <sup>b</sup>	1, 2, 3, 4, 18
Cefepime (High dose for neutropenic fever)	2g	1 g q24h	2g q12h		2g q8h	
Ceftazidime	2 g	1 g q24h	1 g q8h or 2 g q12h	1 g q8h or 2 g q12h	2 g q8h <sup>b</sup>	1, 2
Ceftolozane/tazobactam <sup>c</sup>	1.5 g	150 mg q8h	375 mg q8h	750 mg q8h	1.5g q8h	16
Colistin	NA	50 mg q12h	2.5 mg/kg q24h	2.5 mg/kg q24h	2-3 mg/kg q12h	1, 2, 13, 22, 23
Daptomycin	NA	6 mg/kg q48h	4-6 mg/kg q24hr	6 mg/kg q24hr	6-8 mg/kg q24h	1, 2, 5, 6, 19
Ertapenem	1g	500mg IV q24h	1g IV q24h			13
Fluconazole <sup>d</sup>	800 mg (12 mg/kg)	400 mg (6 mg/kg) after HD three times weekly	400 mg q24h 800 mg q24h	800 mg q24h	800 mg q24h	1, 2, 7
Ganciclovir	5 mg/kg	1.25 mg/kg after HD three times weekly	2.5 mg/kg q24h	5 mg/kg q24h or 2.5 mg/kg q12h	5 mg/kg q12h	1, 12
Levofloxacin	500 mg	250-500 mg q48h	250-750 mg q24h			1, 2, 17
Meropenem (Standard dose)	1-2 g	500-1000 mg q24h	500 mg q8h	500 mg q8h	500 mg q6h	
Meropenem (High dose for meningitis, cystic fibrosis, or MIC of 4 mcg/mL)	2 g	2g IV q24h	2g q12h		2g q8h	1, 2, 3, 9
Oseltamivir	NA	If not undergoing HD – Not recommended; <i>If undergoing HD</i> – 30 mg after every HD cycle	150 mg q12h			
Piperacillin/tazobactam <sup>f</sup> EI	NA	4.5 g EI q12h	4.5 g EI q8h			10, 15
Trimethoprim/sulfamethoxazole (TMP/SMX)	10 mg/kg	Severe infections/PJP: 7.5-10 mg/kg/day (TMP) divided q12-24h	10 mg/kg/day (TMP) divided q12h			20, 21
Vancomycin	20-25 mg/kg	Provide loading dose then dose accordingly to obtain serum concentrations within desired range	Provide loading dose then dose patients 10-15 mg/kg q24h and adjust accordingly to obtain serum concentrations within desired range			1, 11

**Abbreviations:** EI, extended infusion (4 hours); HD, hemodialysis; NA, not applicable; PJP, *Pneumocystis jiroveci* pneumonia; TDM, therapeutic drug monitoring

<sup>a</sup>Use lower dose for mucocutaneous HSV and higher dose for HSV encephalitis or VZV

<sup>b</sup>Flow rates > 2 L/hr are rarely addressed in literature; decreasing the interval is done empirically to maintain levels above MIC for time-dependent antibiotics, specifically those with limited protein binding

<sup>c</sup>Dose adjustments based on data from CVVH since data is lacking for CVVHD

<sup>d</sup>Dose assuming invasive candidiasis

<sup>e</sup>Decreased interval is based on data from CVVH since data is lacking for CVVHD and some antimicrobials; however, CVVHD solute elimination is in general greater than CVVH

<sup>f</sup>Tazobactam can accumulate as it is not removed as readily; caution in decreasing interval beyond every 8 hours (i.e. q6h) in patients with lack of residual renal function

**Table 2. CVVH Dosing Recommendations**

Drug	Loading Dose for CRRT	Standard Anephric Dose	Dose by CVVH Dialysate Flow Rate				Ref.
			1 L/h	2 L/h	3 L/h	4 L/h	
<b>Aminoglycosides</b>		Provide loading dose then dose per TDM	Provide loading dose then dose per TDM; patients may require repeat dosing q24h at flow rates >1 L/h				1
Amikacin	10 mg/kg						
Gentamicin	3 mg/kg						
Tobramycin	3 mg/kg						
Acyclovir <sup>a</sup>	NA	2.5-5 mg/kg q24h	5-7.5 mg/kg q24h		5-10 mg/kg q24h		1
Ampicillin/sulbactam	1.5-3 g	1.5-3 g q24h		1.5-3 g q8-12h			1
Aztreonam	2 g	1-2 g q24h	1 g q8h	2g q12h	2 g q8h	2 g q6h	2
Cefazolin	2 g	1-2 g q24h	1 g q12h	1 g q12h	1 g q8h	1 g q8h	2
Cefepime (Standard dose)	2 g	1 g q24h	1 g q8h	1 g q6h	2g q8h	2g q8h	
Cefepime (High dose for neutropenic fever)	2g	1 g q24h	2g q12h		2g q8h		1, 3
Ceftazidime	2 g	1 g q24h	1 g q12h	2g q12h	2 g q8h	2 g q8h	2
Ceftolozane/tazobactam <sup>b</sup>	1.5 g	150 mg q8h	375 mg q8h	750 mg q8h		1.5g q8h	4
Colistin		50 mg q12h		2.5 mg/kg q48h			
Daptomycin	NA	6 mg/kg q48h	No adjustment necessary; dose as anephric				1
Fluconazole <sup>c</sup>	800 mg (12 mg/kg)	400 mg (6 mg/kg) after HD three times weekly	200 mg q24h	400 mg q24h	400 mg q12h	400 mg q12h	1, 5
Levofloxacin	500-750 mg	250-500 mg q48h		250 mg q24h			1
Meropenem (Standard dose)	1-2 g	500-1000 mg q24h	500 mg q12h	500 mg q8h	500 mg q6h	500 mg q6h	
Meropenem (High dose for meningitis, cystic fibrosis, or MIC of 4 mcg/mL)	2 g	2g q24h	2g q12h		2g q8h		1, 6
Piperacillin/tazobactam EI	NA	4.5 g EI q12h		4.5 g EI q8h			7
Trimethoprim/sulfamethoxazole (TMP/SMX)	NA	Severe infections/PJP: 7.5-10 mg/kg/day (TMP) divided q12-24h		2.5-7.5mg/kg (TMP) q12h			1
Vancomycin	20-25 mg/kg	Provide loading dose then dose accordingly to obtain serum concentrations within desired range	Provide loading dose then dose patients approximately 500 mg q12h when dialysate flow rates >1 L/h and adjust accordingly to obtain serum concentrations within desired range				6

**Abbreviations:** EI, extended infusion (4 hours); HD, hemodialysis; NA, not applicable; PJP, *Pneumocystis jiroveci* pneumonia; TDM, therapeutic drug monitoring

<sup>a</sup>Use lower dose for mucocutaneous HSV and higher dose for HSV encephalitis or VZV

<sup>b</sup>Data limited to dialysate flow rates of 2 L/hr

<sup>c</sup>Dose assuming invasive candidiasis

### **CVVHD References:**

1. Heintz BH, Matzke GR, Dager WE. Antimicrobial dosing concepts and recommendations for critically ill adult patients receiving continuous renal replacement therapy or intermittent hemodialysis. *Pharmacotherapy*. 2009;29(5):562-77.
2. Trotman RL, Williamson JC, Shoemaker DM, Salzer WL. Antibiotic dosing in critically ill adult patients receiving continuous renal replacement therapy. *Clin Infect Dis*. 2005;41(8):1159-66.
3. Choi G, Gomersall CD, Tian Q, Joynt GM, Freebairn R, Lipman J. Principles of antibacterial dosing in continuous renal replacement therapy. *Crit Care Med*. 2009;37(7):2268-82.
4. Wilson FP, Bachhuber MA, Caroff D, Adler R, Fish D, Berns J. Low ceftazidime concentrations during high blood and dialysate flow continuous venovenous hemodialysis. *Antimicrob Agents Chemother*. 2012 Apr;56(4):2178-80.
5. Vilay AM, Grio M, Depestel DD, Sowinski KM, Gao L, Heung M, et al. Daptomycin pharmacokinetics in critically ill patients receiving continuous venovenous hemodialysis. *Crit Care Med*. 2011;39(1):19-25.
6. Khadzhynov D, Slowinski T, Lieker I, Spies C, Puhlmann B, Konig T, et al. Plasma pharmacokinetics of daptomycin in critically ill patients with renal failure and undergoing CVVHD. *Int J Clin Pharmacol Ther*. 2011;49(11):656-65.
7. Pittrow L, Penk A. Dosage adjustment of fluconazole during continuous renal replacement therapy (CAVH, CVVH, CAVHD, CVVHD). *Mycoses*. 1999;42(1-2):17-9.
8. Meyer B, Kornek GV, Nikfardjam M, Karth GD, Heinz G, Locker GJ, Jaeger W, Thalhammer F. Multiple-dose pharmacokinetics of linezolid during continuous venovenous haemofiltration. *J Antimicrob Chemother*. 2005;56(1):172-9.
9. Pea F, Viale P, Pavan F, Furlanet M. Pharmacokinetic considerations for antimicrobial therapy in patients receiving renal replacement therapy. *Clin Pharmacokinet*. 2007;46(12):997-1038.
10. Valtonen M, Tiula E, Takkunen O, Backman JT, Neuvonen PJ. Elimination of the piperacillin/tazobactam combination during continuous venovenous haemofiltration and haemodiafiltration in patients with acute renal failure. *J Antimicrob Chemother*. 2001;48(6):881-5.
11. Wilson FP, Berns JS. Vancomycin levels are frequently subtherapeutic during continuous venovenous hemodialysis (CVVHD). *Clin Nephrol*. 2012;77(4):329-31.
12. Horvatis T, Kitzberger R, Frolz A, Zauner C, Jager W, Bohmdorder M, et al. Pharmacokinetics of ganciclovir during continuous venovenous hemodiafiltration in critically ill patients. *Antimicrob Agents Chemother*. 2014;58:94-101.
13. Li J, Rayner CR, Nation RL, et al. Pharmacokinetics of colistin methanesulfonate and colistin in a critically ill patient receiving continuous venovenous hemodiafiltration. *Antimicrob Agents Chemother*. 2005;49:4814-4815.
14. Eyler RF, Vilay AM, AN, Heung M, Pleva M, Sowkinski KM, et al. Pharmacokinetics of ertapenem in critically ill patients receiving continuous venovenous hemodialysis or hemodiafiltration. *Antimicrob Agents Chemother*. 2014;58:1320-1326.
15. Awissi d, Beauchamp A, Hebert E, Lavigne V, Munoz DL, Lebrun G, Savoie M, et al. Pharmacokinetics of an extended 4-hour infusion of piperacillin-tazobactam in critically ill patients undergoing continuous renal replacement therapy. *Pharmacotherapy*. 2015;35:600-607.
16. Oliver WD, Heil EL, Gonzales JP, Mehrotra S, Robinett K, Saleeb P, Nicolau DP. Ceftazidime-tazobactam pharmacokinetics in a critically ill patient on continuous venovenous hemofiltration. *Antimicrob Agents Chemother*. 2016;60:1899-1901.
17. Hanson E, Bucher M, Jakob W, et al. Pharmacokinetics of levofloxacin during continuous veno-venous hemofiltration. *Intensive Care Med*. 2001;27:371-375.

18. Carlier M, Taccone FS, Beumier M, et al. Population pharmacokinetics and dosing simulations of cefepime in septic shock patients receiving continuous renal replacement therapy. *Int J Antimicrob Agents*. 2015;45(4):413-9.
19. Preiswerk B, Rudiger A, Fehr J, et al. Experience with daptomycin daily dosing in ICU patients undergoing continuous renal replacement therapy. *Infection*. 2013;41(2):533-7.
20. Curkovic I, Luthi B, Franzen D, et al. Trimethoprim/Sulfamethoxazole pharmacokinetics in two patients undergoing continuous venovenous hemodiafiltration. *Ann Pharmacother*. 2010;44(10):1669-1672.
21. Kesner JM, Yardman-Frank JM, Mercier RC, et al. Trimethoprim and sulfamethoxazole transmembrane clearance during modeled continuous renal replacement therapy. *Blood Purif*. 2014;38:195-202.
22. Markou N, Fousteri M, Markantonis SL, et al. Colistin pharmacokinetics in intensive care unit patients on continuous venovenous haemodiafiltration: an observational study. *J Antimicrob Chemother*. 2012; 67:2459-2462.
23. Honore PM, Jacobs R, Joannes-Boyau O, et al. Continuous renal replacement therapy-related strategies to avoid colistin toxicity: a clinically oriented review. *Blood Purif*. 2014;37:291-295.

#### **CVVH References:**

1. Heintz BH, Matzke GR, Dager WE. Antimicrobial dosing concepts and recommendations for critically ill adult patients receiving continuous renal replacement therapy or intermittent hemodialysis. *Pharmacotherapy*. 2009;29(5):562-77.
2. Scheetz MH, Scarsi KK, Ghossein C, Hurt KM, Zembower TR, Postelnick MJ. Adjustment of antimicrobial dosages for continuous venovenous hemofiltration based on patient-specific information. *Clin Infect Dis*. 2006;42(3):436-7.
3. Carlier M, Taccone FS, Beumier M, et al. Population pharmacokinetics and dosing simulations of cefepime in septic shock patients receiving continuous renal replacement therapy. *Int J Antimicrob Agents*. 2015;45(4):413-9.
4. Oliver WD, Heil EL, Gonzales JP, Mehrotra S, Robinett K, Saleeb P, Nicolau DP. Ceftolozane-tazobactam pharmacokinetics in a critically ill patient on continuous venovenous hemofiltration. *Antimicrob Agents Chemother*. 2016;60:1899-1901.
5. Bergner R, Hoffmann M, Riedel KD, Mikus G, Henrich DM, Haefeli WE, Uppenkamp M, Walter-Sack I. Fluconazole dosing in continuous veno-venous haemofiltration (CVVHF): need for a high daily dose of 800 mg. *Nephrol Dial Transplant*. 2006;21(4):1019-23.
6. Pea F, Viale P, Pavan F, Furlanet M. Pharmacokinetic considerations for antimicrobial therapy in patients receiving renal replacement therapy. *Clin Pharmacokinet*. 2007;46(12):997-1038.
7. Awissi d, Beauchamp A, Hebert E, Lavigne V, Munoz DL, Lebrun G, Savoie M, et al. Pharmacokinetics of an extended 4-hour infusion of piperacillin-tazobactam in critically ill patients undergoing continuous renal replacement therapy. *Pharmacotherapy*. 2015;35:600-607.
8. Honore PM, Jacobs R, Joannes-Boyau O, et al. Continuous renal replacement therapy-related strategies to avoid colistin toxicity: a clinically oriented review. *Blood Purif*. 2014;37:291-295.

**Prepared By:** Greg Peitz, PharmD, BCCCP; Kiri Rolek, PharmD, BCPS; Trevor Van Schooneveld, MD

**Approved by Antimicrobial Stewardship Program:** June 2016